FrROM =

FARA MO, @ BHE5-952-6HE4 Dec., 22 Z26A1 B3:14AM Pl

Kart Engine MC30

~LLUSTRATED PARTS LIST

FEBRUARY 1962

The following pages contain an illus- Page
trated parts list for the MC30 Kart ; . :

Engine. Due to small differences be- Figure 1. Engine Assembly, Model MC30 Engine ............ 2
tween engines, it is important that the _—

Serial Number of your Kart Engine Figure 2. McCulloch Carburetor Assembly ................. 4
be included whenever spare paris are Figure 3. Powerhead ASSembLY «......oveseeenneenneranens 6

ordered. This will assure receiving
the proper parts from your dealer.

COPYRIGHT — 1962
McCULLOCH CORPORATION # 48596

McCULLOCE CORPORATION

810l West Century Boulevard,
Los Angeles 45, California



22 20Aal1 @3:14AM P2

Dec.

I BE3-952-6EE4

FR: MO

FrROM :

MC30

{ Ry

i

Figure 1. Engine Assembly, Model MC30 Engine

242 (D

118598




FrROM :

Yy

Yy

FIGURE 1. ENGINE ASSEMBLY, MODEL MC30 ENGINE

FARx MO, @ BE3-952-6HEd Dec. 22 2001 B3:15AM  F3

MC30

Index Part Units
No. Number Nomenclature Per Assy
1 55615 GUATA + ot tvvmennrr s sasrnaes e eberiearaer s  aeerecans 1
2 104503 Screw - 10- 24 x 1-1/4 in. 1g (SEMS) .......................... e 3
3 101191 Nut - Hex 10-24 .. ivvrivnrsorrsoaresanss e aretaas ey 2
4 48864 Housing - FAN uveeuurenstrseresatnnrsasssaeerarassurosaesranaes 1
5 104393 Serew ~Pan hd 10-24 X 3/8 IN. LE vovvrnanersrenstvassnsnnsrsarrnas 1
] 102762 Sorew - Hex hd 10-24 X 1/2 10 18 s vvnvrevvnsrnarararnonnes 1
7 101194 Washer - LOCK .ot iuveevenvasrsnsancssosssnsinsnsossonsssnnnanse 1
8 100002 Washer - No. 10 vivrvnierrnreritanssstasaasserrsassensssarsannss 2
] 48938 Cover Assembly - Spark plug «. cceuvrninrerreannassononans vaesens 1
10 48590 Shroud, CyHNRder ..c.ivveiviirrenrerarsrrararrrsrnoereuen. Ceeannn 1
11 48588 . Nameplate ...0000nes Chbee s arEresrate e e s vesiena 1
12 48589 . Nameplate ..vevrvesrsrncsrenarrrannorsseatsctssosassnaencess 1
13 100732 Screw - Hex hd 1/4-20 X 5/8 0 1€ tivivernnnannsovenoavennnasennas 2
14 100005 WaBher ..iviivrircirarassnarenatsosaas eatereraravecressnreane 2
15 102128 Screw - Hex hd 1/4-20 2 3/4 iN. 1 . ..vviriniesvnrenneannanannnnnns 4
16 100311 WAShET . vy evirevneesncotssnsnsansstnnanas etrerreaereeaias eeean 4
17 5813%A Bottom - CrankcasSe ......ccveenees et rereeeerre e e et 1
18 48909 Gasket - Crankcase BOLOIE . .vcvvvirnrasnnnnsesssssssassonnnassas 1
19 100249 Nut - Hex 1/4-28 ... .. ivnvennanncencarnans Ceeisersrea Nerereaavane 2
20 100153 Washer - Lock 140N, cvveevivrerrrrrasessosonans rreerereaaenas 2
21 552528 Gasket ~ Carburetor ..... Mo bersettadnea Tt et ense st nnenanney 1
22 Carburetor Assy (See Figure 2} ......ccoviiinnnnsas e eretasarsaaa 1
23 104854 Screw - 10-24x 3/4in.1g (SEMS) siviiiinriinnennrnnsnasversoanes 4
24 48507 Adapter Assy - Carburetor ... ..o ittt it e 1
25 48611 . Stud - Carburetor .....co0vvveee e esireseiarareacsrranas - 2
26 48512 Gasket - Adapter-to-blocK ........iiiiiiiiiiiiinieertraainaeas 1
27 48515 Block Assy - Reed ¥aAlVE iiviveioterererorensasssarrsassnossnssea 1
28 104476 . Screw - Hex hd 8-32 X 5/16 iN. 1 vvvivviirirennvvannnrnnranans 4
29 51480 . Plate - LOCK s eoerrrnsarnrersnserrsnsrnsranssresssarensannsass 2
30 48591 . Guard - Reed valve ........ et ei et t s ettt s ea e aatans 2
31 48540 . Valve - Reed ........00vvvernn ettt taeaeana et ennaen 2
32 48519 Gasket - Block-to-manifold ...... ittt aieaes 1
33 104854 Screw - 10-24 x 3/4 in. 1g (SEMS) .1t ivininncnrncrssssssnnasensonns 4
34 48511 Body - Manifold .............. et eesecieesteserent e e 1
35 48516 Gasket - Manifold-t0-erankease . .. ...vuvrvevanesacnsanaceanatosnnsa 1
36 102388 Screw - Hex hd 10-24 X 5/8 in.1g ....civincnrenrranennasscaionncns 2
kY 103100 Washer ~ Lock , T ciraeenas 2
38 48609 Header-Exhaust febaaeaiciaraaaas 1
30 Powerhead Assy (See Flg'ure K 3 siairsesaas . 1
Lansoy
-5 (D



FARx MO, @ BE3-952-6HEd Dec.

22 28@a1 @3:1%AM

Figure 2. McCulloch Carburetor Assembly

P4
f‘“.
€.
oS



FrROM =

)

FARX MO, @ eB3-982-

__FIGURE 2. McCULLOCH CARBURETOR ASSEMBLY

B4 Dec. 22 26041 W311ZAM P

MC30

Index Part Units

No. Number Nomenclature Per Assy
48890 McCulloch Carburetor and Fuel PUmp ASSY cvevevivavavearrannnsrers 1
1 104520 Screw - Pan hd 10-24 X T/8 i1 1E vnvrvnnroscasnseansnanarsnoes 4
2 100002 Washer - Plain #10........ enesseaes hastenesetesisesananennn 4
3 48897 Body Assy - Fuel pump ........ eeerirsatataens fetteaeiiraie 1
4 48911 Filter - Fuel pump .....coevenvranes Cesarrasrsecserearraense 1
5 57274A . Diaphragm- Fuel pump. ... .cc0veierennnnnneeienirnnaenanans 1
6 48901 Plaie -~ Carburetor diaphragm ...vvveraveosrstsrroaretvrnrnsea- . 1
" 550678 DIAphIagm .vuverevrrrsennes f ettt e et aiieeania 1
8 55090 . Needle - Metering ..........000v0s Ceeheveiriseiseraneassesnann 1
9 48810 . Needle - Metering main ,...ieviieetieercnsninsanarsnagianas 1
10 104001 “Q* Ring ..... Cietieeeesasrararanraae Sheereseraratereirenan 2
11 51706 Spring - Idle sCTew .. ...ovvuiviaiinann e asesaaas G eereanas 1
12 104814 Screw - Pan hd 4-40 x 1/4 m lg (SEMS) ........................ 1
13 50701A . Arm - Throttle shaft. ... ... ciiiiiritrissaiiranraovaasassaranns 1
14 48820 . Spring - Throttle return ........ ferirensanoas Ceresenans 1
15 104814 . Screw - Pan hd 4-40 x 1/4 in. Ig (SEMS) .................. PPN 1
ie 55085 . Plate - Throttle ........00hvneas et eamtstsras et et ans 1
17 104570 ' Screw - Fil hd §- 32x1/4m|lg{SEMS)nvolvoovfornrv'v--'-.‘.c- 1
18 55082 . Clip - Throttle shafl . . .usvervvsvrrosrrsassrssrrrossrsrrevsnnas 1
19 48818A . Shaft - Throtitle assy ...... versvsanas erasirsaseanes 1i
20 48907 . Carburetor Body 888 ....viierininerrernoecnneaecananaaans 1
21 55397 R . Serew - Idle ...iiieninsinnias et e e ssauns PPN 1
22 104164 Screw - Pan hd 4-40 x 1/4 in lg ........................... 1
23 104305 Pin - Inlet lever........... Chreveserarane Cereriireaerranan 1
24 55688 Lever - Inlet control ..................................... 1
25 57172 . . Spring - Inlet lever ........i.iiinnrrivainnanannnecnnsnnns 1
26 55476 . . Valve - Needle vuuvnrrirrrersessrasesarsssnnssescsssosssrss 1
27 55475 . . Body -Needle ...icoivveennans Chiereieiserussatanieananan 1
28 35474 . Seat - Needle .......... Cerasessanarrene Crreseraeraesneas 1
29 55689 Washer - Valve ... it iversrvernsvrrsrsnsnsercoransrseres 1
30 104407 Plug - Expansion ........ccvuevuen. eerieaeseaenaaen e 1
31 556908 Seal - Caplllary ittt iiiin ittt ettt et e e 1
32 102758 Plug - EXpansion o.uunvivavrarassranarerassisessansansana ‘ 1
33 5506824 Bushing - Carburetor body ......ccoiiitsensnsecnssncssnnsas 2

oty 5



FARA MO, @ BHE5-952-6HE4

Dec. 22 26041 W3116AM Po

)

Figure 3. Powerhead Assembly



FROM = FR< NO. @ BA3-952-5884 Dec, 22 28a1 A3:1eAM  F7?

MC30
FIGURE 3. POWERHEAD ASSEMBLY

Index Part Units

No, Number Nomenclature Per Assy
( 1 103746 Nut - Hex 3/8-24 ........ Crereeeaes teereaens erteresiasarararaees 1
2 103879 Key - Woodruff.......cocenevunn i eaeereecrintrs et ra i 1
3 101965 Screw - Fil hd 10-24 x7/8in.lg ......... e eeibireraneeas Ceren 2
4 100003 Washer ........... ceseieanane ceserse e atr e resenans 2
] 51253 Retainer - Coll .....cciviimiriannaeran e caicecesesaatnaanianann 2
6 51251 Lamination ASSY - Coll cuuviivrvenrrarensrrarraressssasscassans e 1
55949A Coil and Terminal ASSY su:uvcvvarrsasascssoscsnsnessanansasesnnn 1
T 101883 . Wire Assy ~Ground .......... et eereerresarars et asenannn 1
8 55617 . Nipple - Sparkplug wire ...........u.e cherenes e sererraranes 1
9 52547 . Wire Assy -~ Sparkplug ........ Ciearres reretresasatrneanas .. 1
10 55060 . . Boot - Sparkplug .....veaaan et ierserisasaaraa s 1
11 55061 . . Connector - Spark plug wire ......ovvevvervarnaes 1
12 . Coil Assy...... fenrenn (Order Coil and Termmal Assy #55949A) 1
13 Spark Plug - 14mm ........... Ceerrereseasean Gearet e e veran 1
14 101179 Nut - HeX T/16 e vvervronorrancannanrinsncroansnss et mesaeraannn 1
15 101270 WtheI‘—Special......................-.-.---.......-........... 1
16 48785A Flywheel ASSY .vovivnvnnnsn cedstrreneres Ceebiaeisataaniarsaaaan 1
17 103879 Key - Woodruff..........cvvrevevnvnnnss Ceeesarsareraarrareanan .. 1
18 104534 Screw - Socket hd 10-24 x 1-13/32in. lg ..... Cetesesranasaasenenne 6
19 24236 Washer ...veviiiirercasansarnosnns et srraassanns 6
20 48742A Gasket - Cyhnder BEAR i v iitinenarerenacncnarssasacaasassararans 1
21 48903 Head - Cylinder ......covueenens Cerrrenseesnans Cisaerensassaseas 1
22 58132 Pin - Piston ............ Ceesesae ey hedetaniEtaiaren s 1
23 51209 Washer - THIUSE sivev i vnnerrarraarraarsrrarr-tssovansssansnnss 2
48518 PiStON ASSY +uveseosesrrssnrorssnnsanessssarnssttssossoinsanisnrse 1
24 48978 . Ring Set - Piston ............ et ceasaieranne e rdeesaenee 1
25 101208 . Bearing - Needle .....coviviininssnsnnsannnsns ressecstrressnnn 1
28 104378 . Bearing - Needle (closed end) ................................ 1
27 . PistON . v vnvenenriranvrvranennnans {Order Piston Assy #48518) 1
( 28 48905 Connecting Rod ASSY..civuiinntoinseanesrnarsasne e rrene s 1
- 29 104589 . Screw - Socket hd 10-32 X 9/16 in. 1g v vvvivvnnrraarnensanrrnsns 2
’ 30 102742 ., Roller - Needle ....cuyeurneeucauasoiscausesnsonsnsaransnnnns 24
31 102763 Screw - Hex hd 10-24 X 3/4 In. 1E v vvvvvnvanrnernnstrsneasascnnaans 2
32 36388 Plate - Lock ..... e mbnededdtaa 10t E st ie e ansoneenunras 2
i3 57815 Strap -Seal ........000. Ceresseseaasesenansanns cecesrrsararrenan 1
34 50664 Seal - Breaker hoX drain o oo vuviiinnnianerionncanorasaasnnsnes e 1
35 102763 Screw - Hex hd 10-24 x 3/4in. 18 cvoivtiirinernnnns v eaaaas 4
36 55977 Clip - Breaker DOX COVET ..ot neneennraensssssssntasncansnsns 1
37 557668 Cover - Breaker BOX . ....veivrrenrsrisansssnnmacscasscinnosasnans 1
57768A Crankease COVEr ASSY cvvvrernsnrsisssasssnsssnsanss ceaens v 1
38 104230 . Speednut ......cciiiiersianrrsicncsntrnnsannnan tecteaeneenrenn 1
39 54184 . Wiper - Felt .. 0 v nurrrnrrrareresrracssrrssceasoscinancannseon 3
40 103061 . Screw - 8-32x3/8 in. 1g (SEMS) vcvvrinrrinrnonnarirsssrnsans 1
41 57829 . Clamp - Ignition Wire ........ciiisiiiniiainsnsscsnaroerses i
42 100955 . NMut - Hex B-32 ..o it ittt tararanrnsesssassnssssnnans 1
43 100080 . Washer - Plain #8 ... . ... . i iiiieanrcnenn vrresenns i 1
44 50074 . Condenser .....vvvnvvsrtsnsrnnaannss hestisesressateratnanran 1
45 103748 . Screw - Hex hd 8-32x 1/21in. 1g ..o iirinnciivnrnnronevennnnnnn 1
46 57766 . Wire Assy - Primary ....coiiviiannnsnnsnnncsenens Vetacaansae 1
47 55782 . Insulator ....vevitinnnreiarsonrasnoannsnnas ete et aarasasa 1
48 57769 . Insulator - Ignition screw ... rrar ettt 1
49 STTT0A . Insulator - Breaker SPFINE ...vvviiivrssascarosserasorrsanns . 1
50 104553 . Washer - Lock#8 ... ... iiiiieiininnnns eesasaasenanseneis 1
51 104551 . Nut - Hex 8-32 . ....viiiiiiiniinnnnns herees teesesaasecaannn 1
52 104733 . Screw - 8-32x 1/21in. 1g (SEMS) . ... .iuierenrernnnnansnnnnsns 2
53 55778C . Washer - Special .......c.ciiiineiiannrans ihtiir et et 1
54 104733 .  Serew - 8-33x 1/2 in. 1g (SEMS) ............. et 1
55 B7767A . Lockplate ............. . e e 1
56 57765A . Breaker ASSY cuvveineriniracsanconnsanen et sasee e eans 1
57 101326 . Nut - Hex 10-24 ...... v eerrrrreresentans fheeeeeae ey 1
C, 58 57898 . Seal - Oll .. vresesrtonrasasuserrsosansnrosssssasasssssansses 1
59 57897 . Seal - Oll .iviiirrieinrnnnrenenns T T R T T 1
60 . Cover - Crankcase ,..... (Order Crankcase Cover Assy #57T768A) i



FROM = FR< NO. @ BA3-952-5884 Dec, 22 2881 A3:17AM  P3

MC30 FIGURE 3. POWERHEAD ASSEMBLY (CONT)

Index Part Units

No. Number ‘ Nomenclature Per Assy
l 61 104523 U RINZ vunvnrrrrresnsrssssssenceasssssassasasannes reiasseans 1
M B2 100824 Bearing - Ball .. vt inurirvrancarsrrrnsetnsssssistrsrsasssiasss 1
63 104480 Bearing - Ball ............... ibansiererriieer rrees sy 1
684 58128 Crankshaft ....cviitiniiirnnsrrvararerassssnensoansoras iaeaeiess 1
48052 Cylinder and Crankcase ASSY v..v.vvvrsrrrrssasass Cireaeaeans . 1
65 101326 . Nut - Hex 10-24 .. .. ..oeivnerranraannnnns esieisatacsreranans 8
66 28053 . Retainer - Nut ...... ... iiininreiaiieas ietsesasaseensraacenn 2
67 18556A . Retainer - Nut ........coiesavasrasias erresans et raea e 8
68 101143 ., Nut-Hex10-24 ......civvivianane tereraerieaan Cerirerrsennas ]
69 104486 B - 1 N o ) R L R LR LR 1
70 1042585 . Retainer - Nut ............ Ceresterterrrsaaenes it ey 2
71 57063 N Retainer - Nut ......coviiviiiiinianan veeree Gedsrarisassereras 4

T2 . Cylinder and Crankease ......... (Order Cylinder and Crankcase

Assy #48992) 1

{_.,_



